X7 E IZ 7%

CH-3
IC="4"J X I
PARTS LIST

KL dade Jo1r17 TAESTA



B R

CONTENTS
# # B
SECTION NAME PAGE
hsyzs‘yyay 'J-_zﬁ{* ........................................................................ ‘|
A. TRANSMISSION CASE GROUP
B FEYASYL AL FPBMR 3
" TRANSMISSION GEAR GROUP
C r-- 71)9‘_551‘% ........................................................................ 5
* CHASSIS & FENDER GROUP
N EW - O EO—BR e 7
D. HANDLE & CONTROL GROUP
g IV RVERYE - PR
. ENGINE & BONNET . TENSION GROUP ......................................................... 9
LN TREHE 11
© ACCESSORY PARTS & TOOL GROUP
G, R 13
* MOVEMENT WHEEL GROUP
g [SOFIM CumR)BEE 15
* 160 HATCHET TYPE BLADE COLOW (ROUND SHAFT) GROUP
I)y) ............................................................................................................... 1 8

ENGINE



A FSUAZvI IV r—ARR
- TRANSMISSION CASE GROUP




A.

FSOARZ v 3T — AR
TRANSMISSION CASE GROUP

H&S| a-—-F &% it # i Bkt W
No. CODE No. PARTS NAME QTY REMARKS
A-01 | 146 0001 Q00 | o> RIV¥aryy TRANSMISSION ASS'Y 1
A-1 | 111 O111 002 | S ARIv¥ars—A R CASE, transmission R 1
A-2 111 0112 003 | b2 AIw¥as—A L CASE, transmission L 1
A-3 | M60 0116 000 | Fo2w a2t PLUG, oil 1
A- 4 | M0O7 0118 000 | NA 2Dy F PACKING, oil 1
A-5 | 9BT 0801 003 | KNk M8 x10 ¢ BOLT M8 x10¢ 1
A- 6 |9BT 0801 600 | Fib M8 x16¢ BOLT M8 x 16 ¢ 3
A-7 | 9SW 0800 000 | /NA P H % M8 WASHER, spring M8 3
A- 8 | ONT 0800 000 | 4w b M8 NUT M8 3
A-9 [ 9BH 0601 473 | 7 TR b M6x14 ¢ 7T BOLT MEx14¢ | 15
A-10 | 9NF 0600 003 | 75 >ovF+ v b NUT 15
A-11 | 146 0814 000 | A Vv —F— UV rAhsrr STAY, strainer 1
A-12 | 9NF 0600 003 | 75>+ v b M6 NUT, flange M6 1
A-13 | KF31025BA Ja—x)Navs COCK, fuel 1
A-14 | 9BT 0601 603 | &b M6 x 16 ¢ BOLT M6 x 16 ¢ 1
A-15 | 9SW 0600 003 | sk ¥4 % M6 WASHER, spring M6 1
A-16 | ONT 0600 003 | +» b M6 NUT M6 1
A-17 | 124 1425 000 | A A v—2 08¢ MARK, oil 08¢ 1




B FSORAZv 3 FTER
- T

RANSMISSION GEAR GROUP




B.

FSURAZvI a3 FEEER
TRANSMISSION GEAR GROUP

RiEH a—F &7 il i # i Bt i &
No. CODE No. PARTS NAME QTY REMARKS
B-1 |146 0211 000 | =2 COMP SHAFT, main |
B-2 |9BB 6202 000 | K—AxTY > #6202 BEARING, ball #6202 2
B-3 |9RR 3500 005 | A+ w Yo R-35 RING, snap R-35 2
B-4 [90S 1535 0702 | A A v —ib SC-15357 SEAL, oil SC-15357 1
B-5 [95C 3500 500 | —AFrvS ¢35 CAP, seal 635 1
B-6 |[111 0212 000 | 22 2%FF GEAR, second shaft 1
B-7 | 111 0213 000 | A5 — COLLAR 1
B-8 | 111 0224 000 | v v BUSH 1
B-9 |M23 0255 000 | A¥YF ¥ T b SHAFT, w/screw 1
B-10 | M23 0258 001 | xw 7o 7HH % WASHER, back shaft 2
B-11 | M07 0313 001 | 7 &—av pauyvx PACKING, shifter rod 2
B-12 | MO7 0234 002 | #>vF¥+7havnvdy (Vb)) | PACKING, shaft w/screw (out) | 2
B-13 | 9SW 1000 003 | /3AHH & MI0 WASHER, spring  M10 2
B-14 | 9NT 1000 013 |{ > b M10 P1.25 NUT MI0 P125| 2
B-15 |111 0214 000 | 32 F¥ GEAR, third shaft 1
B-16 [ 111 0215 000 | v¥ T v BUSH I
B-17 | 111 0220 000 | 32 SHAFT, third 1
B-18 | 111 0227 000 | AZ A RMYFH A 'WASHER, thrust 2
B-19 | 90R 1250 005 | OV % S-125T302 | "O'RING S-125T302 | 2
B-20 | 111 0222 000 | 7Y K AHH R WASHER, stopper 2
B-21 |9CD 0601 603 | ¥ azxy M6 x 16 ¢ SCREW M6 x 16 ¢ 2
B-22 {9RC 0400 440 | v —5—F x> 1"/2x 44 ¢ CHAIN, roller 1"/2x44¢| 1
B-23 |11 0219 000 | ¥+> 2 COMP SHAFT, round 1
B-24 | MI3 0216 000 | A RISV FTIHPHE WASHER, side clutch shaft 1
B-25 |9BB 6004 000 | R—i~7T Y7 #6004 BEARING, ball #6004 2
B-26 | 9RR 4200 005 | AF v SN > R-42 RING, snap R-42 2
B-27 {90S 2042 0804 | A NV— TC20428 SEAL, oil TC20428 2
B-28 | 111 0251 000 | FawkA¥HL WASHER, adjust P
B-29 | 111 0218 000 | v ¥ 2Fvv7 CAP, shaft 2




- 25 B8R
CHASSIS & FENDER GROUP

Y=y

C.




C - - x5 —B%
. CHASSIS & FENDER GROUP

HWEs| 2—F &4 i ) # 7 iR i £
No. CODE No. PARTS NAME QTY REMARKS
C-1 |146 0411 003 | ¥ -7V —A FRAME, chassis 1| 11104110035l
C-2 | 111 0412 001 | H#5— COLLAR 4
C-3 | 111 0413 000 | FEivb M6 x 48 ¢ BOLT M6 x 48 ¢ 2
C-4 | 9SW 0600 003 | /3 ¥H 2 M6 WASHER, spring M6 4
C-5 |9NH 0600 003 | 7 TFHv b M6 7T NUT M6 2
C-6 [M23 0416 000 | ¥y —AZ AV Ao — COLLAR, tightning case 2
C-7 |9BT 0805 003 | ANk M8 x 50 ¢ BOLT M8 x50 ¢ 2
C- 8 | 9SW 0800 003 | 7FHH % M8 WASHER, spring M8 2
C-9 |9NT 0800 003 | F> M8 NUT M8 2
C-10 | 146 0511 000 | 7= > & — FENDER 1| 1110511 000w
C-11 |{9CR 0601 213 | P RaRY M6 x 12 ¢ SCREW MBx12 ¢ 2
C-12 | 9NT 0600 003 | +w k M6 NUT M6 2
C-13 111 1311 002 | »322%— BUMPER 1
C-14 | M23 0415 000 | 7%4 S PIPE 1
C-15 | 8MA 0473 000 | AV FFNT—7 MARK 1
C-16 | 8MA 0155 000 | ¥V AAfvaFavf~v—27 MARK 1
C-17 | 111 1511 001 | ¥4 2 oK — BAR 1
C-18 | 111 1512 001 | 25> Fvis— C LEVER, clamp C 1
C-19 |S57 0177 000 | B>V 7—=LbYVr¥ ¢8 | PINarm fitting ¢8 1
C-20 |9RP 0816 003 | RE $8 "R'PIN 68 1




D N BV - 32 0—)UESHR
- HANDLE & CONTROL GROUP

-
~

(m{w =)

)

B—NV Wy



D.

N EW -3 O—-IVE%
HANDLE & CONTROL GROUP

Rl a—F &' b fit # E Bkt % &
No. CODE No. PARTS NAME Q TY REMARKS
D-1 |11l 0626 001 | N> KATL—L4 FRAME, handle 1
D- 2 | 146 0611 000 | N> FAoirF BRACKET, handle 1
D-3 [111 0631 001 | N> kA4S PIPE, handle 1 Fydv 794 R
D-4 | 111 0643 000 | AL vFFL—F PLATE, switch 1
D-5 | G86 0652 000 | N> Fryws GRIP, handle 2
D-6 |9CD 0501 013 | wA#5axy M5x10¢ SCREW M5x10¢ 1
D-7 [9FW 0500 023 | 74 =w>a2DwvZy M WASHER, finish M5 1
D- 8 | 9BT 1001 603 | R b MI0x16¢ BOLT MIOx16¢| 3
D-9 | 111 0628 000 | N RKA MYV HRIL B BOLT, handle fitting 1
D-10 | 111 0617 001 | Z5>FLss— A LEVER A, clamp 1
D-11 | M99 0214 000 | HH % M10 WASHER M10 1
D-12 | 9SW 1000 003 | /xp4H 2 M10 WASHER, spring  M10 5
D-13 {111 0618 002 | 75 >Fvss— B LEVER B, clamp 1
D-14 | 111 0619 000 | 54 > AA v+ SWITCH, stop 1
D-15 | 146 0614 000 | N/ t>a—F CORD 1
D-16 | 146 0720 000 | 7> >3 >TA¥— WIRE, tension 1
D-17 | 106 0496 002 | 7> arbwIifY Ik SPRING, tension tightener 1
D-18 | 146 0719 000 | 75 v FLIs— LEVER, clutch 1
D-19 [ 146 0811 000 | Ruw bATA P — WIRE, throttle 1
D-20 | E32 4122 000 | Avw hblbos— LEVER, throttle 1
D-21 [ 9SW 1000 003 | 7stx¥A4H % M10 WASHER, spring  M10 1
D-22 | ONT 0800 003 | +v b M8 NUT M8 1
D-23 | 9SW 0800 003 | /xAp¥H 2 M8 WASHER, spring M8 1
D-24 | 146 0615 000 | 7—Aa—F A CORD A 1
D-25 | 146 0616 000 | 7—Aa—FK B CORD B 1
D-26 | 9CV 1500 001 | 2>~y 7 A~UL b BELT 1
D-27 | 9BT 1002 003 | Hx b M10 =20 ¢ BOLT MIOx20¢| 1
D-28 | 9FW 1000 003 | ¥4 % M10 WASHER, plain ~ M10 1
D-29 | M54 0617 000 | >a 2o v Fv—27 MARK 1
D-30 | 146 0717 001 | ~)VhAHx SUPPORT, belt 1
D-31 | 9BT 0804 503 | Kb M8 x 45 ¢ BOLT M8 x 45 ¢ 1
D-32 | 9NL 0800 053 | mwZ+w b M8 NUT, lock M8 1
D-33 | 111 0833 000 | A hwssavxy v/ CAP 1
D-34 | 9FW 0600 003 | S HH % M6 WASHER, plain M6 |
D-35 | 9ST 0161 003 | "V ¥ ¢ 1.6x10¢ | PIN, split olox10¢ 1




E I KRRy k-T2 3Bk
- ENGINE & BONNET - TENSION GROUP




E.

I R Xyl - T3 MR

ENGINE & BONNET - TENSION GROUP

RiiEHS| a2—F #5 i i # Lo Bt " &
No. CODE No. PARTS NAME Q TY REMARKS
E-1 CEG 0021 390 | > > GME2PN-358| ENGINE GMB82PN-358 1
E-2 | KB9O003 AA | =P RAAR UK STAND, engine 1
E- 3 KU14039 AA | 75 TRV B BOLT, flange 4
E- 4 | 9BT 0802 503 | Kb M8 x25¢ BOLT M8x25¢ 2
E- 5 | 9BT 0802 003 | R b M8 x 20 ¢ BOLT M8 x 20 ¢ 2
E- 6 |9FW 0800 003 | E Z##H & M8 WASHER, plain M8 6
E- 7 | 9SW 0800 003 | /sA&474 % M8 WASHER, spring M8 4
E- 8 [ONT 0800 003 | +v b M8 NUT M8 4
E-9 | 146 0714 001 { v bhAH MYV HH COMP | BRACKET, belt support 1
E-10 | 9SW 0800 003 | /334 A M8 WASHER, spring M8 2
E-11 | 9BT 0801 603 | &b M8 x16¢ BOLT M8 x 16 ¢ 2
E-12 | KW56111 AA | ¥v—2 MARK 1
E-13 [KW56110 AA | v—2 MARK 1
E-14 |[146 0711 000 | R FS—V— PULLEY, main 1
E-15 |[9BT 0801 603 | Ri b M8 x 16 ¢ BOLT M8 x16¢ 1
E-16 | 9KY 0504 000 | &— 5x5x40¢ | KEY 5x5x40¢ 1
E-17 | 146 0712 000 | >y > /—V— PULLEY, engine 1
E-18 [ 9VA 0370 003 | V~uL b LA-37 "V'BELT LA-37 1 Froy
E-19 | 146 0713 000 | 7> a7 —L4 ARM, tension 1
E-20 | M66 0824 000 | 7> =3>an ROLLER, tension 1
E-21 |9RS 0120 005 | RFwFY RING, snap 1
E-22 | M54 0816 000 | 7> =2 MYV RV BOLT, tension 1
E-23 | 146 0716 000 | )WV R AIs—AF— STAY, belt cover 1
E-24 | 9BT 0601 603 | &xmk M6x16¢ BOLT M6 x 16 ¢ 2
E-25 | 9SW 0600 003 | /SR % M6 WASHER, spring M6 2
E-26 | 9NT 0600 003 | #> b M6 NUT M6 2
E-27 | 146 0715 000 |~/ | Aox— COVER, belt 1 SRVEZT
E-28 | M26 0833 000 | /7 KNOB 2
E-29 | 8MA 0467 000 |~ ix—v—2 MARK 1
E-30 | 8MA 0474 000 | X o ~=—2 MARK 1
E-31 |8MA 0518 000 | Anx—KwFrr~v—2 MARK 1




F TRm - TEME
- ACCESSORY PARTS & TOOL GROUP

s VA
ERiRERER




F.

(JEm - I8

Rtk

ACCESSORY PARTS & TOOL GROUP

WHi#& | a—F &+ fid fih # g b4 i £
No. CODE No. PARTS NAME QTY REMARKS
F-1 |KNI 2004 GA | w7 AR/8F— SPANNER 1
F-2 | KNI 3001 AA | A2V 2w K5 43— DRIVER |
F-3 [ 9TL 1301 700 | VaourFR,¢F— 13x17 SPANNER 13x17 1
F-4 {146 0911 000 [ hUTYHAL LY AL 2 BOOK, manual 1
F-5 | 111 1530 000 | avZr 7 Z7ua BAG, tool 1
F-6 | KN5 2016 AA | =2 MUTYA4 €Y AL a | MANUAL BOOK, engine 1







G R ENEHERA (R
- MOVEMENT WHEEL GROUP

HilsFE+S| 2—F &5 i fi & 1 g w £
No. CODE No. PARTS NAME QTY REMARKS
G-01 |[111 1500 000 [ A FD>+ VTV WHEEL ASSY, movement 1
G-1 [111 1531 000 |4 ko> ¥*YT74—2 FORK, movement wheel 1
G-2 |[111 1533 000 | f Fkwvy Y WHEEL, movement 2
G-3 |T10 0272 000 | > v P27 PIN, axle 1
G-4 |9RP 0816 003 | R¥> 08 ‘R"PIN 68 1
G-5 |9BT 1005 503 | R b M10x55¢ BOLT MIOx552 | 2
G- 6 |9NL 1000 003 | wwv 2+ b M10 NUT, lock M10 2
G-7 |9FW 1000 003 | ¥4 F M10 WASHER, plain ~ M10 2
G-8 111 1425 000 | a2V Hrv—2 MARK 1




1509 M (Ch#A) Bafk
150 HATCHET TYPE BLADE (ROUND SHAFT) GROUP

H.




H.

15075 M (R ) BEfF
150 HATCHET TYPE BLADE (ROUND SHAFT) GROUP

Wili#& a—F & B i # R it I
No. CODE No. PARTS NAME QTY REMARKS
H-01 | 111 1509 000 | 150+ &Y A7 v COLOW ASS’Y, 150 hatchet 1
H-1 | 111 1527 002 | "o Fa—7 (1509 D) TUBE, knife edge bering (150) 2
H-2 | 111 1528 000 | =>FavFa—7 (1502 7) TUBE, extension (150) 2
H- 3 11T 1529 001 | &4 AZ A DISK ASSY 2
H- 4 |[146 1111 000 | 150 &> X R NAIL, 150 R 8 | HI4FEIHA~
H- 4 | 111 1534 000 | 150+%vY A R NAIL, 150 R 8 | HI3&E12R 2
H-5 [ 146 1112 000 | 150F%>/ A L NAIL, 150 L 8 | HI4EIH~
H-5 |[111 1535 000 | 150442 A L NAIL, 150 L 8 | HI3®F12R e
H- 6 |[R14 0515 000 [ Y X RUWAHRILB BOLT, nail fitting 16
H-7 | 9SW 1000 003 | 2344 % M10 WASHER, spring  MI10 16
H- 8 |[9NT 1000 003 |+ b M10 NUT M10 16
H-9 |TI10 0272 000 | v 27> PIN, axle 6
H-10 | 9RP 0816 003 | RE > 06 ‘R" PIN ¢ 6 6
H-11 | 111 1415 000 | oW re—2 MARK 2
H-12 8MA 0475 000 | o ~=—2 L MARK L 1
H-13 | 8MA 0476 000 | 2o ~—2 R MARK R 1




